
1A6
9410 MAXIMIZER™ COMBINE

ENGINE SERIAL NUMBER PLATE
TP58281        -UN-26JAN98

1. DESIGNATES ENGINE MANUFACTURER T-JOHN DEERE DUBUQUE WORKS
2. DESIGNATES NUMBER OF CYLINDERS AND LITERS   6068 (6.8 LITER)

3. DESIGNATES FUEL TYPE OR SPECIAL CONDITION   DF NON-TURBOCHARGED DIESEL ENGINE
TF TURBOCHARGED DIESEL ENGINE

4. DESIGNATES ENGINE SERIAL NUMBER 123456
5. DESIGNATES THE ENGINE APPLICATION 6068HH051

(SPECIFICATIONS AND DESIGN SUBJECT TO CHANGE WITHOUT NOTICE)

9410 MAXIMIZER™ COMBINE  PC2700    (25-OCT-99) 10-5
PN=5



1A15
9410 MAXIMIZER™ COMBINE

ALPHABETICAL INDEX - CONTINUED

GRID PAGE GRID PAGE
1B13 ENGINE  MOUNTS AND REAR SUPPORT.................... 20 - 12 3F18 ETHER START BUTTON ................................................ 90 - 64
3B9 ENGINE ACCESS DOOR, HANDRAILS, AND 1E21 ETHER STARTING AID.................................................... 30 - 8

RADIATOR DOOR........................................................ 80 - 6 3G10 EVAPORATOR/HEATER UNIT ........................................ 90 - 82
3B17 ENGINE ACCESS PLATFORM AND STEP .................... 80 - 14 3G3 EVAPORATOR, AIR CONDITIONER
1H19 ENGINE AIR FILTER WARNING SWITCH...................... 40 - 54 R134A REFRIGERANT ................................................ 90 - 74
1I8 ENGINE CIRCUIT BREAKERS ........................................ 40 - 68 1D5 EXHAUST MANIFOLD...................................................... 24 - 28
3B13 ENGINE COMPARTMENT................................................ 80 - 10 1D5 EXHAUST MANIFOLD GASKET...................................... 24 - 28
3B15 ENGINE COMPARTMENT................................................ 80 - 12 1F1 EXHAUST PIPE AND MUFFLER .................................... 30 - 12
1D17 ENGINE COOLANT ADAPTER........................................ 24 - 40 1D3 EXHAUST VALVE ............................................................ 24 - 26
1B12 ENGINE DRIVE ................................................................ 20 - 10 4F17 EXTENDED RANGE CYLINDER DRIVE BELT .............. 121 - 26
5E3 ENGINE DRIVE BELTS.................................................... 170 - 2 4G1 EXTENDED RANGE CYLINDER DRIVE BELT .............. 121 - 34
5E3 ENGINE DRIVE SHEAVES .............................................. 170 - 2 4D19 EXTENSION ELEMENT, CHAFFER ................................ 120 - 64
1B8 ENGINE FAN DRIVES...................................................... 20 - 6
1E5 ENGINE FLYWHEEL ........................................................ 24 - 54
1C13 ENGINE FRONT PLATE .................................................. 24 - 11 F
4E23 ENGINE GEARCASE

(SEPARATOR AND PUMP DRIVE) ............................ 121 - 8 1E2 FAN BELT IDLER PULLEY .............................................. 24 - 51
2J3 ENGINE GEARCASE OIL FILTER ASSEMBLY.............. 70 - 72 1E3 FAN DRIVE BELT TENSIONER ...................................... 24 - 52
2J5 ENGINE GEARCASE PRESSURE REGULATOR .......... 70 - 74 3C3 FAN DRIVE SHIELD (L-H SIDE)...................................... 80 - 24
4E21 ENGINE GEARCASE- SEPARATOR DRIVE WET- 4G17 FAN DRIVE SPEED CONTROL LINKAGE...................... 121 - 50

CLUTCH AND PUMP DRIVE SHAFT ........................ 121 - 6 4G19 FAN DRIVE SPEED CONTROL SHEAVE LINKAGE...... 121 - 52
4E17 ENGINE GEARCASE- STRAW CHOPPER,UNLOADING 1E3 FAN DRIVE SUPPORT .................................................... 24 - 52

DRIVE AND SEPARATOR DRIVE GEAR .................. 121 - 2 3F24 FAN, AIR CONDITIONING/HEATER AND
4F1 ENGINE GEARCASE, SEPARATOR AND PUMP PRESSURIZING .......................................................... 90 - 70

DRIVE .......................................................................... 121 - 10 5E5 FAN, CLEANING, BELTS ................................................ 170 - 4
4E19 ENGINE GEARCASE, STRAW CHOPPER, UNLOAD- 4G15 FAN, DRIVE, CLEANING, SEPARATOR ........................ 121 - 48

ING DRIVE AND SEPARATOR DRIVE GEAR .......... 121 - 4 3I9 FAN, DUST, LH SIDE FEEDER HOUSE ........................ 110 - 46
1E8 ENGINE MAJOR OVERHAUL GASKET SET.................. 24 - 58 1B8 FAN, ENGINE.................................................................... 20 - 6
1C4 ENGINE OIL ...................................................................... 24 - 2 4D3 FANS, CLEANING ............................................................ 120 - 48
1C14 ENGINE OIL BY-PASS VALVE........................................ 24 - 12 4D5 FANS, CLEANING ............................................................ 120 - 50
1D17 ENGINE OIL COOLER .................................................... 24 - 40 3I3 FEED PLATE LATCH HANDLE ...................................... 110 - 40
1C20 ENGINE OIL DIPSTICK.................................................... 24 - 19 5E3 FEEDER CONVEYOR BELTS.......................................... 170 - 2
1C20 ENGINE OIL DIPSTICK TUBE ........................................ 24 - 19 3H22 FEEDER CONVEYOR BRACKET.................................... 110 - 34
1C21 ENGINE OIL DRAIN HOSE.............................................. 24 - 20 3H22 FEEDER CONVEYOR DRIVE CHAIN ............................ 110 - 34
1C21 ENGINE OIL DRAIN VALVE ............................................ 24 - 20 3H24 FEEDER CONVEYOR DRIVE CHAIN, TIGHTENER
1C19 ENGINE OIL FILL CAP .................................................... 24 - 18 AND GUIDES................................................................ 110 - 36
1C6 ENGINE OIL FILL PLUG .................................................. 24 - 4 3H22 FEEDER CONVEYOR IDLER .......................................... 110 - 34
1C23 ENGINE OIL FILTER ........................................................ 24 - 22 1J11 FEEDER HOUSE BACKSHAFT SPEED SENSOR ........ 40 - 96
1C21 ENGINE OIL PAN ............................................................ 24 - 20 5E5 FEEDER HOUSE BELTS ................................................ 170 - 4
1C18 ENGINE OIL PUMP .......................................................... 24 - 17 3H5 FEEDER HOUSE DRIVE SHIELDS - CONTOUR
1C18 ENGINE OIL PUMP GEAR .............................................. 24 - 17 MASTER ...................................................................... 110 - 16
1C18 ENGINE OIL PUMP HOUSING........................................ 24 - 17 3H3 FEEDER HOUSE DRIVE SHIELDS AND SAFETY
1C18 ENGINE OIL PUMP INTAKE............................................ 24 - 17 STOP ............................................................................ 110 - 14
1C12 ENGINE PISTON .............................................................. 24 - 10 4G21 FEEDER HOUSE DRIVE TIGHTENER............................ 121 - 54
1H19 ENGINE PLUGGED AIR FILTER WARNING SWITCH .. 40 - 54 3H1 FEEDER HOUSE DRIVE TIGHTENER (FIXED
3B13 ENGINE RAILS ................................................................ 80 - 10 SPEED) ........................................................................ 110 - 12
3B15 ENGINE RAILS ................................................................ 80 - 12 3I11 FEEDER HOUSE DUST FAN BELT, LH ........................ 110 - 48
1C16 ENGINE SHORT BLOCK.................................................. 24 - 14 3I9 FEEDER HOUSE DUST FAN, LH SIDE.......................... 110 - 46
1H15 ENGINE TACH SENSOR, UPPER PARTS .................... 40 - 50 3H20 FEEDER HOUSE FLOOR ................................................ 110 - 32
1E11 ENGINE TACHOMETER SENSOR.................................. 24 - 61 3H7 FEEDER HOUSE FRAME AND FRONT SHAFT ............ 110 - 18
1F16 ENGINE TEMPERATURE GAUGE .................................. 40 - 6 3H11 FEEDER HOUSE FRAME, TILT BEAM & CLOSURE
3E9 ENGINE TEMPERATURE GAUGE .................................. 90 - 30 PLATES, CONTOUR MASTER.................................... 110 - 22
1H15 ENGINE TEMPERATURE SENDER, 3I19 FEEDER HOUSE FRONT DRIVE SHAFT, SHEAVE

UPPER PARTS ............................................................ 40 - 50 AND MOUNTINGS (FIXED SPEED WITH .................. 110 - 56
1H17 ENGINE TEMPERATURE SENDING SWITCH 3I7 FEEDER HOUSE RETURN FLOOR................................ 110 - 44

LOWER PARTS............................................................ 40 - 52 3E13 FEEDER HOUSE REVERSER FOOT CONTROL .......... 90 - 34
1H17 ENGINE TEMPERATURE SENDING SWITCH 3G20 FEEDER HOUSE REVERSER FOOT CONTROL .......... 110 - 6

6068, LOWER PARTS.................................................. 40 - 52 3H9 FEEDER HOUSE SHELL - CONTOUR MASTER .......... 110 - 20
1H15 ENGINE UPPER HARNESS, 3H16 FEEDER HOUSE SLIP CLUTCH .................................... 110 - 28

UPPER PARTS ............................................................ 40 - 50 3I15 FEEDER HOUSE UPPER DRIVE SHAFT, SHEAVE
1H15 ENGINE UPPER HARNESS, UPPER AND MOUNTING (FIXED SPEED WITH .................... 110 - 52

PARTS .......................................................................... 40 - 50 3H18 FEEDER HOUSE UPPER SHAFT .................................. 110 - 30
1C5 ENGINE VALVE STEM LUBRICANT .............................. 24 - 3 2G17 FEEDER HOUSE VARIABLE DRIVE HYDRAULIC
1D1 ENGINE VENTILATING SYSTEM.................................... 24 - 24 HOSE ............................................................................ 70 - 10
1B15 ENGINE-TRANSMISSION COUPLING WITH HUB ........ 20 - 14 3H9 FEEDER HOUSE WEAR PLATES - CONTOUR
1H17 ENGINE, LOWER, HARNESS, LOWER PARTS ............ 40 - 52 MASTER ...................................................................... 110 - 20
2F1 ETHER START BUTTON ................................................ 60 - 18

10-14 9410 MAXIMIZER™ COMBINE  PC2700    (30-MAY-00)
PN=14



1C23
ENGINE

ENGINE OIL FILTER AND OIL FILTER ADAPTER
TP55368        -UN-04MAY98

g

THIS PARTS LISTING IS CONTINUED
24-22 9410 MAXIMIZER™ COMBINE  PC2700    (27-SEP-99)

PN=68



1D17
ENGINE

ENGINE OIL COOLER AND ADAPTER
TP55338        -UN-08APR98

g

THIS PARTS LISTING IS CONTINUED
24-40 9410 MAXIMIZER™ COMBINE  PC2700    (27-SEP-99)

PN=86



1G16
ELECTRICAL

RADIO, SPEAKERS AND ANTENNA - CONTINUED

KEY PART NO. PART NAME QTY SERIAL NO. REMARKS

 1 .................. WIRING LEAD 1
 2 37M7089 SCREW 1  M6 X 12
 3 14M7152 NUT 1  M10
 4 24M7096 WASHER 1  10.500 X 18 X 1.600 MM
 5 .................. SPRING 1
 6 .................. FLANGE 1
 7 .................. BASE 1
 8 .................. SPACER 1
 9 14M7309 NUT 1  M24
10 AH141012 KIT 1  ANTENNA
11 AR104516 ANTENNA 1  
12 AH138098 SPEAKER 2  
13 37M7215 SCREW 4  
14 AH142155 WIRING HARNESS 1  
15 H145264 ISOLATOR 1  
16 H144255 GRILLE 2 -28SEP8
   H168420 GRILLE 1 28SEP8-
17 37M7100 SCREW 4  
18 H132795 PANEL 1  
19 H117239 FLANGE NUT 2  LESS RADIO
20 RE55277 RADIO 1  (NO LONGER AVAILABLE) (ORDER DIRECTLY FROM
      WATERLOO)
   RE55278 RADIO 1  
21 .................. SUPPORT 1
22 24M7027 WASHER 1  5.300 X 10 X 1 MM, USED ON 19M7700 CAP SCREW
23 19M7700 CAP SCREW 2  M5 X 10
24 .................. SLEEVE 1
25 14M7375 FLANGE NUT 1  M5
26 .................. BOLT 1
27 14M7303 FLANGE NUT 1  M6, USED ON 03M7251
28 .................. BRACKET 1
29 03M7251 BOLT 1  M6 X 12, THROUGH BRACKET AND SUPPORT
30 AH140786 KIT 1  

9410 MAXIMIZER™ COMBINE  PC2700    (28-JAN-00) 40-31
PN=159



1J14
ELECTRICAL

SHOE LAMP INSTALLATION - CONTINUED

KEY PART NO. PART NAME QTY SERIAL NO. REMARKS

 1 AH128328 FLOODLAMP 1  
 2 H132900 RETAINER 1  
 3 H132688 BRACKET 1  
 4 19M7774 SCREW 1  M6 X 12
 5 H132687 RETAINER 1  
 6 14M7303 FLANGE NUT 1  M6
 7 AH127718 BULB 1  (SUB AH162231)
   AH162231 BULB 1  

9410 MAXIMIZER™ COMBINE  PC2700    (01-MAY-00) 40-99
PN=231



2D24
POWER TRAIN

4-WHEEL DRIVE LINES AND HOSES - CONTINUED
(FROM FLOW CONTROL VALVE TO CAM LOBE MOTOR)

KEY PART NO. PART NAME QTY SERIAL NO. REMARKS

 1 R26375 O-RING 2  16.358 X 2.210 MM (0.644" X 0.087")
 2 T77857 O-RING 2  
 3 T77858 O-RING 4  18.771 X 1.778 MM (0.739" X 0.070")
 4 U12547 O-RING 4  23.470 X 2.946 MM (0.924" X 0.116")
 5 38H1329 ADAPTER 4  
 6 T77932 O-RING 8  15.596 X 1.778 MM (0.614" X 0.070")
 7 T25473 SPACER 2  
 8 H145247 HALF CLAMP 4  
 9 24H1305 WASHER 2  
10 19M7801 SCREW 4  M8 X 60
11 H121472 BOLT 4  
   14M7300 FLANGE NUT 4  M20
12 H131996 SHIELD 2  
13 H133671 SHIELD 2  
14 37M7092 SCREW 6  M8 X 16
15 AH117418 STRAP 2  
16 H133669 U-BOLT 2  
17 H113196 TIE BAND 1  
18 AH143406 HYDRAULIC HOSE 4  1" X 3 240 MM (127-1/2") X 1"
   AH143407 HYDRAULIC HOSE 2  1" X 3 375 MM (132-3/4") X 1", (CONVERSION)
19 AH139853 HYDRAULIC HOSE 2  1-3/16" X 3 900 MM (153-1/2") X 1-3/16",
      (CASE DRAIN)
   AH139854 HYDRAULIC HOSE 2  1-3/16" X 4 025 MM (158-1/2") X 1-3/16",
      (CONVERSION)
20 AH128757 SHIELD 1  
21 14M7296 FLANGE NUT 4  M10
22 14M7298 FLANGE NUT 4  M8
.. TY9473 ADHESIVE 1  ON KEY 10 AND HOLE
.. BH71746 COMPLETE GOODS/SHIP. BUNDLE 1  (4-WHEEL DRIVE CONVERSION)
.. BH71883 COMPLETE GOODS/SHIP. BUNDLE 1  (4-WHEEL DRIVE CONVERSION)
.. BH78881 COMPLETE GOODS/SHIP. BUNDLE 1  (SHIELDS)

9410 MAXIMIZER™ COMBINE  PC2700    (25-OCT-99) 50-73
PN=309



2H3
HYDRAULICS

REEL FORE-AND-AFT HYDRAULIC LINES, L.H. SIDE
(OPTIONAL)
HP6831         -UN-19SEP97

g

THIS PARTS LISTING IS CONTINUED
70-22 9410 MAXIMIZER™ COMBINE  PC2700    (27-SEP-99)

PN=386



3D24
OPERATOR’S STATION

OPERATOR’S PLATFORM LADDER AND LATCH
HP6506         -UN-15JUL96

THIS PARTS LISTING IS CONTINUED
90-20 9410 MAXIMIZER™ COMBINE  PC2700    (23-SEP-97)

PN=514



3I10
FEEDER HOUSE

LH SIDE FEEDER HOUSE DUST FAN - CONTINUED

KEY PART NO. PART NAME QTY SERIAL NO. REMARKS

 1 AH155657 PLATE 1  
 2 H134417 BRACKET 1  
 3 AH155707 SHEAVE 1  
 4 H138435 SET SCREW 1  
 5 19M7845 SCREW 1  
 6 AH155703 BRACKET 1  
 7 R66626 GROMMET 2  
 8 14M7299 FLANGE NUT AR  M12
 9 H164537 SIGN 1  
10 H164222 EYEBOLT 1  
11 24M7349 WASHER 2  21 X 37 X 3 MM
12 14M7277 NUT 2  M20
13 H163994 SPACER 1  
14A H164030 SUPPORT 1  (SUB AH159053 OR AH159054)
14B AH159053 SCOOP 1  (SUB H168278)
   AH159054 SCOOP 1  (SUB H168278)
14C H168278 SCOOP 2  
15 AZ19427 BALL BEARING 1  
16 AH157168 BEARING 1  
17 19M7806 SCREW 1  M10 X 50
18 AH157415 FAN 1  
19 19M7789 SCREW 3  M12 X 30
20 H162211 ADJUSTING STRAP 1  
21 03M7205 BOLT 1  M16 X 40
22 H163175 BOLT 1  
23 H172177 FINGER 1  (SUB FOR H162425)
24 14M7152 NUT 1  M10
25 H162278 BRACE 1  
26 AH155833 COVER 1  
27 H171318 COVER 1  (SUB FOR H162177)
28 19M7963 CAP SCREW 1  M20 X 100
   19M8224 CAP SCREW 1  
29 14M7277 NUT 3  M20
30 14M7400 LOCK NUT 4  M10
31 H164009 BRACKET 1  
32 24M7178 WASHER 4  10.500 X 30 X 2.500 MM
33 03M7191 BOLT 4  M10 X 25
34 03M7183 BOLT 2  M8 X 16
35 14M7298 FLANGE NUT 2  M8
36 H149063 LABEL 1  
37 03M7198 BOLT 6  M12 X 30
38 19M7785 SCREW 2  M10 X 25
39 03M7192 BOLT 5  M10 X 30
40 H164018 LIMIT CURTAIN 2  
41 14M7296 FLANGE NUT AR  M10
42 H165317 SCREW 4  
43 H165318 SCREW 2  
44 H164391 STRIPPER 2  
45 03M7198 BOLT 2  
46 H144962 SCREW 4  M10 X 25
47 H164411 SHAFT 1  
48 AH133191 ECCENTRIC LOCKING COLLAR 1  
49 22M7081 SET SCREW 1  

9410 MAXIMIZER™ COMBINE  PC2700    (28-JAN-00) 110-47
PN=627



4D13
THRESHING AND SEPARATION

GRAIN LEAK KIT
HP6180         -UN-03OCT95

THIS PARTS LISTING IS CONTINUED
120-58 9410 MAXIMIZER™ COMBINE  PC2700    (28-JAN-00)

PN=698



4F15
DRIVES

SLOW SPEED CYLINDER DRIVE
HP3983         -UN-01JAN94

THIS PARTS LISTING IS CONTINUED
121-24 9410 MAXIMIZER™ COMBINE  PC2700    (28-JAN-00)

PN=746



4J9
RESIDUE DISPOSAL

TAILINGS ELEVATOR CONVEYOR CHAIN, SPROCKETS AND BEARINGS
HP3135         -UN-01JAN94

a

KEY PART NO. PART NAME QTY SERIAL NO. REMARKS

 1 14M7277 NUT 1  M20
 2 24M7277 WASHER 1  21 X 60 X 4 MM
 3 AH130571 CHAIN SPROCKET 1  30 TOOTH, DRIVE
 4 03M7190 BOLT AR  M10 X 20
   14M7296 FLANGE NUT AR  M10
 5 E10018 PRESSED FLANGED HOUSING 4  
 6 JD9313 BALL BEARING 2  
 7 H134606 SPACER 1  
 8 H134603 CHAIN SPROCKET 1  8 TOOTH (CONVEYOR)
 9 AH130570 SHAFT 1  UPPER CONVEYOR
10 AH131074 LINK CHAIN 1  (CA550 R0LLER CHAIN) (25 PADDLES)
   AH158635 CHAIN LINK 1  ROLLER
   AH137631 CHAIN LINK 1  OFFSET
   AC11779 PIN 1  
   C10263 TRACK CHAIN W/O SHOES 1  COUPLER
   AC14974 PIN 1  
   H135235 PADDLE 25  RUBBER
   H86760 PADDLE 1  STEEL CLEANING
   AH87765 CHAIN LINK 25  
11 .................. ROLLER CHAIN 1 ROLLER, TYPE 50, 16MM (5/8") PITCH, 124 LINKS
      (ASSEMBLE FROM AH18482 OR AP2245 AND (1)
      P20351)
12 AH86897 BOLT AR  

125-40 9410 MAXIMIZER™ COMBINE  PC2700    (30-MAY-00)
PN=836



5D1
CLEAN GRAIN ELEVATOR, GRAIN TANK AND UNLOADING AUGER

HORIZONTAL UNLOADING AUGER
(17- AND 20- FT.)
HP6922         -UN-17SEP97

a

THIS PARTS LISTING IS CONTINUED
130-50 9410 MAXIMIZER™ COMBINE  PC2700    (06-MAY-98)

PN=904



1L25
9410 MAXIMIZER™ COMBINE

NUMERICAL INDEX - CONTINUED

PART NO. GRID KEY PAGE PART NO. GRID KEY PAGE PART NO. GRID KEY PAGE
T77613      T78313      U46662      2H4 2D10 1F1327 7 11 70 - 23 50 - 59 40 - 3 
T77613      T78313      U46662      2H8 2D12 1F135 8 17 70 - 27 50 - 61 40 - 3 
T77613      T78313      U46662      2H14 2D14 1G41 4 6 70 - 33 50 - 63 40 - 19 
T77613      T78313      U46662      2H14 2D16 1G2027 4 11 70 - 33 50 - 65 40 - 33B
T77613      T78313      U46662      2H22 2D20 1G226 31 10 70 - 41 50 - 69 40 - 35 
T77613      T78313      U46662      2I16 2J9 1G244 9 10 70 - 61 70 - 79 40 - 35B
T77613      T78612      U46662      2I18 2J9 1H86 7 19 70 - 63 70 - 79 40 - 43 
T77613      T78707      U46662      2I22 2D21 1I1711 11 10 70 - 67 50 - 70 40 - 77 
T77613      T78716      U46662      2J9 4I22 1I212 4 37 70 - 79 125 - 29 40 - 81 
T77613      T78784      U46662      2J11 2J9 1I234 8 6 70 - 81 70 - 79 40 - 83 
T77814      T79098      U46663      2D20 2C3 1G48 4 7 50 - 69 50 - 27 40 - 19 
T77814      T80393      U46663      2F12 1J10 1I2112 1 38 60 - 29 40 - 95 40 - 81 
T77814      T80394      U46664      2H2 1J10 1I194 1 47 70 - 21 40 - 95 40 - 79 
T77814      T81029      U46664      2H4 2D20 1I214 6 39 70 - 23 50 - 69 40 - 81 
T77814      T81029      W15277      2H8 2F10 2E196 2 7 70 - 27 60 - 27 60 - 12 
T77814      T81029      W23690      2H14 2F12 2C927 19 21 70 - 33 60 - 29 50 - 33 
T77814      T81029      W38051      2H22 2G17 1H129 4 1 70 - 41 70 - 10 40 - 47 
T77814      T81029      W39621      2I22 2I16 3H238 3 33 70 - 67 70 - 61 110 - 35 
T77814      U10063      W39621      2J9 4F18 4H41 20 1B70 - 79 121 - 27 121 - 61 
T77857      U10746      W39621      2D8 2B21 4H42 21 37A50 - 57 50 - 19 121 - 61 
T77857      U10776      W39621      2D20 2B21 5B2330 4 3 50 - 69 50 - 19 130 - 21 
T77857      U11647      W43141      2D24 2C22 3I182 1 10 50 - 73 50 - 47 110 - 55 
T77857      U11647      Y3082BN     2E24 2D4 3B227 1 4 60 - 17 50 - 53 80 - 19 
T77857      U12547      Z12964      2F6 2C16 2B233 32 16 60 - 23 50 - 41 50 - 21 
T77857      U12547      Z24604      2F8 2C17 5C252 2 15 60 - 25 50 - 42 130 - 49 
T77857      U12547      Z24604      2F10 2D7 5D211 12 20 60 - 27 50 - 56 130 - 51 
T77857      U12547      Z24604      2G21 2D8 5D213 11 24 70 - 15 50 - 57 130 - 51 
T77857      U12547      Z33404      2G23 2D10 4I27 1 36 70 - 17 50 - 59 125 - 9 
T77857      U12547      Z33404      2G25 2D14 5D935 6 6 70 - 19 50 - 63 130 - 59 
T77857      U12547      Z33774      2H6 2D16 4E103 5 15 70 - 25 50 - 65 120 - 79 
T77857      U12547      Z33774      2H12 2D18 4I221 11 32 70 - 31 50 - 67 125 - 9 
T77857      U12547      Z33774      2H14 2D20 5E516 3 7 70 - 33 50 - 69 170 - 4 
T77857      U12547      Z36140      2I24 2D24 5B613 4 7 70 - 69 50 - 73 130 - 3 
T77857      U12547      Z39238      2J7 2E24 3B102 1 29 70 - 76 60 - 17 80 - 7 
T77857      U12547      Z39386      2J9 2H18 3B203 2 25 70 - 79 70 - 37 80 - 17 
T77857      U12547      Z55267      4I20 2I24 1G244 15 14A125 - 27 70 - 69 40 - 35B
T77857      U12547      Z55270      4I22 2J6 1G245 29 14A125 - 29 70 - 75 40 - 35B
T77857      U12547      Z62206      5D18 2J7 1H22 11 26 160 - 2 70 - 76 40 - 37 
T77858      U13639      Z62206      2D10 1B18 1H43 6 26 50 - 59 20 - 17 40 - 39 
T77858      U13639      Z63630      2D12 1C15 1G207 23 11 50 - 61 24 - 13 40 - 33B
T77858      U14273      122SE       2D14 4F8 2B78 6 7 50 - 63 121 - 17 50 - 3 
T77858      U14273      124424      2D16 4G8 3H87 25 15 50 - 65 121 - 41 110 - 19 
T77858      U15415      124424      2D18 2C5 3H121 25 17 50 - 67 50 - 29 110 - 23 
T77858      U15415      32243       2D20 2C16 3G171 43 2 50 - 69 50 - 41 110 - 3 
T77858      U15980      32246       2D21 2H10 2C92 13 20 50 - 70 70 - 29 50 - 33 
T77858      U15980      400R        2D24 5D19 4E223 13 29 50 - 73 160 - 3 121 - 7 
T77858      U17409      2E24 2C113 4   60 - 17 50 - 35 
T77858      U17409      2G23 2C123 4   70 - 17 50 - 36 
T77858      U17409      2H16 2C1710 12   70 - 35 50 - 42 
T77858      U17409      2H18 2C174 15   70 - 37 50 - 42 
T77858      U40729      2H18 2C1711 7   70 - 37 50 - 42 
T77858      U40745      2J2 2I511 20   70 - 71 70 - 49 
T77858      U40962      2J9 2H245 11   70 - 79 70 - 43 
T77858      U40962      4I18 2I21 11   125 - 25 70 - 45 
T77932      U40962      2D7 2I414 11   50 - 56 70 - 47 
T77932      U40962      2D24 2I56 11   50 - 73 70 - 49 
T77932      U41353      2F6 2D65 2   60 - 23 50 - 55 
T77932      U42355      2F8 1E161 30   60 - 25 30 - 3 
T77932      U42355      2G12 1E203 17   70 - 5 30 - 7 
T77932      U42902      2G21 2I212 26   70 - 15 70 - 45 
T77932      U46370      2H16 1I173 20   70 - 35 40 - 77 
T77932      U46370      2H20 1I213 36   70 - 39 40 - 81 
T77932      U46506      2I24 1G122 6   70 - 69 40 - 27 
T77932      U46507      2J2 1G1210 3   70 - 71 40 - 27 
T77932      U46662      2J9 1F134 7   70 - 79 40 - 3 
T77932      U46662      4I20 1F131 8   125 - 27 40 - 3 
T77932      U46662      4I22 1F1312 10   125 - 29 40 - 3 

180-36 9410 MAXIMIZER™ COMBINE  PC2700    (30-MAY-00)
PN=996




